FRONT FRAME GROUP
GROUPE CHASSIS
GRUPPE RAHMEN
CHASIS

34 FLEX AT 98456 08/11/99



FRONT FRAME GROUP

GROUPE CHASSIS
GRUPPE RAHMEN
CHASIS
Serial No.
Ref  Part No. Qty Description Notes:
From To
1A 81792 1 WELDMENT,FRONT FRAME QFATB
B 82404 1 WELDMENT, FRONT FRAME QFCAT
2 81672 1 WELDMENT,PIVOTPLATE
3 81028 2 BLOCK, SLIDE
4 54154 1 METER, HOUR
5 54144 1  METER, BATTERY CONDITION
6 05116 1 VALVE/ARM ASSEMBLY
7 70375 2 SCR, 5/16-18 X 1/2 HHCS AFCAT ONLY
8 81751 1 ANGLE, VALVE MOUNT
9 70266 6 SCREW, 3/8-16 X 1HEX HEAD 6000513
10 57119 4 NUT, 3/8-16 ELASTIC STOP
11 70249 4 SCREW, 1/4-20X 1-1/4 HEX HEAD
12 57047 5 NUT, 1/4-20ELASTIC STOP
13 80962 1 FITTING,STR3/4 NPT TO 5/8 BARB
14 81923 1 FITTING, TEE 3/4 FEMALE NPT
15 81913 2 FITTING, 90° 3/4 NPT TO 5/8 BARB
16 80960 1 NIPPLE, 3/4 NPT
17 81935 2 TUBING, 5/8 IDC 15LG VINYL
18 81663 4 PIN, BUMPER
19 81787 1 PLATE, COVERRIGHT
20 81788 1 PLATE, COVER LEFT
21 80654 4 BUMPER
22 57031 8 NUT, 5/16-18
23 70599 4 SCREW, 6-32 X 5/8 HSC PLTD.
24 57049 4 NUT, 6-32 ELASTIC STOP
25 57161 8 NUT, 1/2-13JAM PLTD
26 87164 4 WASHER, 1/2 SPLIT LOCK
27 70384 4 SCREW, 1/4-20X 1/2PHIL HD
28 82010 ] SWIVEL
29 80819 4 WASHER, PLASTIC
30 51214 1 LATCH, FEMALE
31 70439 1 SCREW, 1/4-20X 1-1/2SOC HD
32 87013 2 WASHER, 1/4 FLAT
33 70424 1 SCREW,8-32 X 5/8 HHMS
34 70452 2 SCREW, #10-24 X 3/8 HHMS
35 20042 3 CLAMP, 3/8 HOSE
36 27049 3 CABLE TIE
37 87100 1 WASHER, 3/8 ID INT. LOCK
38 67270 1  RING, RETAINING
39 82333 1 STOP, SOLUTION LEVER
40 57127 1 NUT, 5/16-24HEX JAM PLTD
41 82177 REF  CABLE, SOLUTION
42 87119 1 WASHER, 1/2 FLAT
43 80582 1 CHAIN, GROUNDING
44 57105 1 NUT, 1/4-20W/STAR
45 70505 1 SCREW, 1/4-20X t HEX HEAD
46 87075 2 WASHER, 3/8 ID INT. LOCK 6000513
47 82330 1 BAR, TAPPED 6000513
48 82263 1  PLATE, DRAIN HOSE GUARD 6000513
49 82905 2 PLATE, SPACER 'QFCATONLY)
50 82893 2 PLATE, EXTENSION 'QFCAT ONLY)
51 70340 2 SCR, 1/2-13X 1.25 HHCS ‘QFCAT ONLY)
52 57118 2 NUT, 1/2-13NYLOCK PFCAT ONLY)

FLEX AT 98456 08/11/99 35



DIFFERENTIAL GROUP
GROUPE DIFFERENTIEL
GRUPPE DIFFERENTIAL
GRUPO DEL DIFERENCIAL

36 FLEX AT 98456 08/1 1/99



DIFFERENTIAL GROUP
GROUPE DIFFERENTIEL
GRUPPE DIFFERENTIAL

GRUPO DEL DIFERENCIAL

Part o Serial No.

Ref No. Qty Description From To Notes:

1 53593 1 MOTOR, DRIVE

2 80585 1 SPROCKET, 11TOOTH

3 80587 1 CHAIN

4 27743 1 LINK, CONNECTING

5 80004 1 SPROCKET, 36 TOOTH

6 81602 1 DIFFERENTIAL, FLEX

7 48041 4 KEY

8 80595 8 FLANGE, BEARING

9 09070 4 BEARING

10 80602 2 DISC, BRAKE

11 80592 2 SPROCKET, 11 TOOTH

12 82568 2 BRUSH SET, (SERVICE PART)

13 81893 12 ANGLE, MOTOR POSITION

14 57113 8 NUT, 5/16-18 ELASTIC STOP

15 87142 6 WASHER, 5/16 FLAT

16 87083 2 WASHER, 5/16 SPLIT LOCK

17 70305 2 SCREW, 5/16-18 X 3/4 HEX HEAD

18 70325 6 SCREW, 5/16-18 X 1-1/4HEX HEAD

19 48061 1 KEY, SQUARE

20 70126 4 SCREW, 1/4-28X 1/ASET

21 81894 1 BAR, RETAINING

22 81896 1 ROD, MOTOR POSITION

23 87163 2 WASHER, 3/8 SPLIT LOCK

24 70507 2 SCREW, 3/8-16 X 3/4 HEX HEAD

25 57161 4 NUT, 1/2-13JAM

26 87119 4 WASHER, 1/2FLAT

27 70302 4 SCREW, 5/16-18 X 1.0HEX HEAD

28 57138 6 NUT, 5/16-18 X 10 HEX HEAD

29 87083 2 WASHER, 5/16 SPLIT

30 82033 1 CABLE ASM, DRIVE (REF)

FLEX AT 98456 08/11/99 37



REAR WHEEL GROUP
GROUPE ROUES ARRIERES
GRUPPE HINTERRAD
RUEDAS TRASERAS

*Note: ThisItem s NOT used on
QFCAT models.

38 FLEX AT 98456 08/16/99



REAR WHEEL GROUP

GROUPE ROUES ARRIERES
GRUPPE HINTERRAD
RUEDAS TRASERAS
o Serial No.
Ref Part No. Qty  Description Notes:
From To
1A 82707 2 WHEEL ASSY.,PNEUNON-MARKING GRY NEW ASSY. ADDED 4/22/98
KNOBBY
78413 TUBE, 16" TIRE (NOLSNOWN) | e rvice Partfor 82707
1B 81912 REF WHEEL ASSY. NON MARKING PNEU. (not shown)
78413 TUBE, 16” TIRE Service Partfor 81912
1C 80593 REF WHEEL ASSY. PNEUMATIC BLACK
1D 82413 REF  WHEEL ASSY. FOAM FILLED, NON MARKING
1E 82706 REF WHEEL ASSY, BLACK KNOBBY PNEU (not shown)
78413 TUBE, 16" TIRE Service Part for 82706
1F 82983 REF WHEEL ASSY., FOAM FILLED NON-MARK
KNOBBY
1G 830755 REF  WHEEL ASSY, FOAM FILLED BLK KNOBBY
80914 REF TIRE, SOLID PRESS-ON Service Partfor 81276
1H 830560 REF WHEEL ASSY, SOLIDTIRE
82092 REF TIRE, SCRUBBER PRESS-ON Service Partfor 82100
11 830559 REF TIRE, SOLID PRESS-ON
1J 82101 REF WHEEL ASSY, NON-MARKING
82096 REF TIRE, NON-MARKING PRESS-ON Service Part for 82101
1K 830560 REF WHEEL ASSY, SPECIAL SCRUBBER
830559 REF TIRE, SPECIAL SCRUBBER PRESS-ON Service Part for 830560
2 80596 2 HUBCAP
3 81791 2 BAR, COVER RETAINER
4 80597 8 NUT, WHEEL
S5A RIM (PART OF TIRE ASM.) FOR PNEU & FOAM
FILLED TIRES
5B 80276 REF RIM, SOLID TIRE
6 80598 2 NUT, SLOTTED
7 66243 2 COTTERPIN
8 09071 4 BEARING
9A 80002 2 HUB, DRIVE WHEEL MCHND.QFATB
9B 82385 2 HUB, DRIVE WHEEL MCHND.QFCAT
10 80599 8 STUD
11A 80005 2 SPROCKET, 44 TOOTH QFATB
11B 82386 2 SPROCKET, #40 1/2” P QFCAT
12 81897 2 BAR, TENSIONER
13 82073 2 CHAIN
14 27743 2 LINK, CONNECTING
15 80194 2 TENSIONER, CHAIN
16 80923 2 GUARD, CHAIN
17 70534 4 SCREW, 1/4-14TEK/3 HWHS
18 87083 8 WASHER, 5/16 SPLIT LOCK
19 70302 8 SCREW, 5/16-18 X 1HEX HEAD
20 57119 4 NUT, 3/8-16 ELASTIC STOP
21 87143 4 WASHER, 3/8 FLAT
22 70385 4 SCREW, 3/8-16 X 2 HEX HD
23 OPEN
24 87013 4 WASHER, 1/4FLAT
25 OPEN
26 70377 2 SCREW, 3/8-16 X 1.25HEX HEAD
FLEX AT 98456 08/1 /99 39




BRAKE GROUP
GROUPE FREINS
GRUUPE BREMSEN
FRENOS

40 “17 FLEX AT 98456 08/11/99



BRAKE GROUP
GROUPE FREINS

GRUPPE BREMSEN
FRENOS
Serial No.
Ref PartNo. Qty Description Notes:
From To
1 81916 2 CALIPER, BRAKE
1A 83050 1 ACTUATOR,PIN CALIPER
1B 83051 1 BACKINGPLATE, CALIPER
1C 83052 1 PUCK, CALIPER
1D 83053 1 ANVIL SUBPASSEMBLY CALIPER
2 81773 1 WELDMENT, BRAKE PEDAL
3 81816 1 CABLE, BRAKE FRONT
4 81817 2 CABLE, BRAKE REAR
5 81777 1 BAR, EQUALIZER
6 81831 1 WELDMENT, PARKING BRAKE
7 81946 1 SPRING, TORSION
8 81829 1 CHANNEL, PARKING BRAKE
9 81972 1 PAD,BRAKEPEDAL
10 81325 2 BUSHING
11 81992 2 PLATE, SPRINGRETAINER
12 81993 1 SPRING, COMPRESSION
13 81778 1 CHANNEL, CABLE MOUNT
14 81997 1 CAP,RODEND
15 67381 5 SNAPRING
16 67132 1 SNAPRING
17 82053 5 CLEVISPIN
18 82052 1 CLEVISPIN
19 80604 6 RUERING
20 09125 2 BEARING, .625 IDNYLINER 300000324
21 70270 8 SCR, 1/4-20X 3/4HHCSPLTD
22 87162 6 WASHER, 1/4SPLITLOCK
23 87013 6 WASHER, 1/4 FLAT
24 OPEN
25 OPEN
26 70384 2 SCREW, 1/4-20X 1/2PHTR
27 87119 1 WASHER, 1/2 FLAT
28 57047 2 NUT, 1/4-20ELASTIC STOP
29 27049 3 CABLETIE
FLEX AT 98456 08/11/99 41



FRONT WHEEL GROUP

GROUPE ROUES AVANT

GRUPPE FRONT-RADAUFHANGUNG
SUSPENSIONDELANTERA

14-11

*Note: Thisltem & used on
QFCAT models ONLY.

42 FLEX AT 98456 08/16/99



FRONT WHEEL GROUP
GROUPE ROUES AVANT
GRUPPE FRONT-RADAUFHANGUNG

SUSPENSIONDELANTERA

o Serial No.
Ref PartNo. Qty Description From o Notes:
1A 82707 2 WHEEL ASSY., PNEUNON MARKING GRY NEW ASSY. ADDED 4/22/98
KNOBBY (not shown)
78413 TUBE, 16" TIRE Service Part for 82707
1B 81912 REF  WHEEL ASSY. NON MARKING PNEU.
78413 TUBE, 16" TIRE (nOtShown) | . ice Partfor 81912
1C 80593 Rer  WHEEL ASSY.PNEU BLACK
1D 82413 REF  WHEEL ASSY. FOAM FILLED, NON MARKING
IE 82706 R WHEEL ASSY,BLACKKNOBBYPNEU  (notshown) | NEWASSY.ADDED4/22/98
78413 TUBE, 16” TIRE Service Part for 82706
1F 82893 REF WHEEL ASSY., FOAM FILLED NON-MARK KNOBBY
1G 830755 REF  WHEEL ASSY, FOAM FILLED BLK KNOBBY
80914 REF  T|RE, SOLID PRESS-ON Service Partfor 81276
1H 81276 REF  WHEEL ASSY, SOLID TIRE
82092 REF  T|RE, SCRUBBER PRESS-ON Service Partfor 82100
11 80914 REF  T|RE, SOLID PRESS-ON
1J 82101 REF  WHEEL ASSY, NON-MARKING
82096 REF  T|IRE, NON-MARKING PRESS-ON Service Partfor 82101
1K 830560 REF  \WHEEL ASSY, SPECIAL SCRUBBER
830559 REF  TIRE, SPECIAL SCRUBBERPRESS-ON Service Partfor 830560
2 80596 2 HUBCAP
3 62566 2 PLATE, HUB SHIM QFCAT ONLY
4 80597 8 NUT, WHEEL
5A REF  RIM, (PART OF TIRE ASM.) FOR PNEU &
FOAM FILLED TIRES
5B 80276 REF  RIM, SOLID TIRE
6 80598 2 NUT, SLOTTED
7 66243 2 COTTERPIN
8 09071 4 BEARING
9A 80002 2 HUB, DRIVE WHEEL MCHND QFATB
9B 82385 2 HUB, DRIVE WHEEL QFCAT
10 80599 8 STUD
11 70594 2 SCREW, 1/4-20 X 3/4 HSFS

FLEX AT 98456 08/16/99

43



SEAT GROUP
GROUPE SEIGE
GRUPPE FAHRERSTTZ
ASIENTO

44

FLEX AT 98456 08/11/99




1A 80681 1  SEAT, CLOTH GRAY
1B 82999 1  SEAT, VIINYL BLACK

2 81646 1 SEATMOUNT

3 80809 2 BUMPER, RUBBER

4 70305 2  SCREW,5/16-18 X 3/4 HEXHD

5 87142 6  WASHER, 5/16 FLAT

6 70375 2 SCREW,5/16-18 X 1/2HHCS

7 57113 2 NUT, 5/16-18 ELASTIC STOP

8 81884 1  SAFETY SWITCH

9 73856 2  SPACER 6000513
10 70258 2  SCREW,5/16-18 X 1-1/2HEX HD

11 80743 1 CLIP, SELFADHESIVE

12 82264 1  PLATE, DRAIN HOSE 6000513

FLEX AT 98456 01/19/00




STEERING GROUP
GROUPE DE DIRECTION
GRUPPE LENKSYSTEM
DIRECCION

46

FLEX AT 98456 08/11/99



STEERING GROUP
GROUPE DE DIRECTION

GRUPPE LENKSYSTEM
DIRECCION
Serial No.
Ref PartNo. Qty Description Notes:
From To
1 81463 1 COVER, STEERING WHEEL
2 80617R 1 WHEEL, STERING
3A 81626 1 SHAFT, STEERING QFATB
3B 82392 1 SHAFT, STEERING QFCAT
4 09072 2 BEARING
5A 81616 1 WELDMENT, STEERING COLUMN QFATB
5B 82389 1 WELDMENT, STEERING COLUMN QFCAT
6 80619 1 JOINT, UNIVERSAL FEMALE HALF
7 80595 4 FLANGE, BEARING
8 09070 2 BEARING
9 81628 1 WELDMENT, STEERING SHAFT
10 81863 1 CHAIN, #41 1/2 PITCH -9 TOOTH
11 81873 2 LINK, CONNECTING
12 81632 2 CABLE, STEERING
13 81861 4 PULLEYCABLE
14 81567 1 PIVOT, FLEX MACHINED
15 81579 1 BAR, STEERINGPIVOT
16 09079 2 BEARING
17 81631 1 PULLEY, SPLITTER
18 09084 1 BEARING, BALL 204PP
19 81633 1 SPACER, PULLEY STEERING
20 81590 1 BAR, SPRINGPIVOT
21 81591 1 SPRING, EXTENSION
22 81623 1 WELDMENT, STEERING TILT LOCK
23 81977 1 SPRING, EXTENSION
24 57228 1 NUT, 5/8-18 THINELASTIC STOP
25 80623 2 RING, RETAINING
26 80665 2 RING, RETAINING
27 81859 1 RING, RETAINING
28 67270 1 RING, RETAINING
29 70353 4 SCREW, 10-32 X 3/4 SHCS
30 OPEN
31 OPEN
32 70598 5 SCREW, SHOULDER
33 57119 5 NUT, 3/8-16 ELASTIC STOP
34 70305 4 SCREW, 5/16-18 X 3/4 HEX HEAD
35 57113 4 NUT, 5/16 ELASTIC STOP
36 70255 1 SCREW, 3/8-16 X 1-1/2HEX HEAD
37 57217 4 NUT, 3/8-24 HEX JAM
38 66232 4 PIN, 3/8 CLEVIS
39 OPEN
40 80606 4 RUE RING, 3/8
41 87119 8 WASHER, 1/2 FLAT
42 OPEN
43 87086 1 WASHER, 3/8 ID X 1.120D FENDER
FLEX AT 98456 08/11/99 47



SCRUB BRUSH/PAD DRIVER GROUP (HEX DRIVE)-34 IN

REF PARTNO. QTY DESCRIPTION

SERIAL NO.
FROM

NOTES:

1 02338 2 PAD DRIVER, 17" HEX
2A 02347 2 BRUSH, 17” POLYPROPYLENE HEX
2B 02348 2 | BRUSH 17" NYLON HEX
2C 02350 2 | BRUSH, 17” MILD GRIT HEX

3 51284 1 LOCK, PAD CENTER SNAP, TWO STEP
4 70682 6 | SCR, 1/4-20 X 5/8 PPHTC SS

5 70576 4 | SCR,#8 X1/2 PPHT/S SS

6 70682 3 | SCR, 1/4-20 X 5/8 PPHTC SS

7 73817 1 SPRING, EXT .31 D X2.0L X.03W SS
8 73861 1 CLUTCH, HEX DRIVE

9 81471 1 PLATE, BRUSH RELEASE

10 87013 3 | WASHER, 1/4 ID X 5/8 OD SS

48 FLEX AT 98456 04/06/00




SCRUB BRUSH/PAD DRIVER GROUP (STAR DRIVE)-34 IN

2A
2B
2C
2D
2E
REF PARTNO. QTY DESCRIPTION SEEI'QAO",\LI\‘O' NOTES:
1 02424 | 2 | PADDRIVER 17’
2A | 02425 | 2 | BRUSH, 17 POLYPROPYLENE SD
2B | 02426 | 2 | BRUSH. 177 NYLON SD
2C | 02427 | 2 | BRUSH. 177 NYLON POLISH SD
2D | 02428 | 2 | BRUSH, 17 MILD GRIT SD
2E | 02429 | 2 | BRUSH. 17 SUPER AGG SD
3 | 51284 1 | LOCK, PAD CENTER SNAP, TWO STEP
4 | 70695 | 3 | SCR,12-24 X 1.0 PPHMS SS
5 | 70694 | 4 | SCR.8-32 X 3/4 PTHMS
6 | 70696 | 3 | SCR.10-32 X 3/4 PTHMS
7 | 73817 1 | SPRING, EXT 31D X 2.0 L X .03 W SS
8 | 730011 | 1 | SOCKET, DRIVE BRUSH
9 | 62852 1 | PLATE, BRUSH RELEASE
10A | 82193 | 2 | BRUSH, 32" CYL. POLY
10B | 82194 | 2 | BRUSH., 32" CYL. NYLON
10C | 82196 | 2 | BRUSH. 32" CYL. STANDARD GRIT
10D | 82197 | 2 | BRUSH. 32" CYL. SUPER AGG GRIT

FLEX AT 98456 04/06/00 49




SCRUB BRUSH/PAD DRIVER GROUP (HEX DRIVE)-38 IN

SERIAL NO.

REF PARTNO. QTY DESCRIPTION FROM NOTES:
1 02339 2 PAD DRIVER, 19" HEX
2A 02352 2 BRUSH, 19” POLYPROPYLENE HEX
2B 02353 2 | BRUSH 19" NYLON HEX
2C 02354 2 BRUSH, 19” NYLON POLISH
2D 02355 2 | BRUSH, 19" MILD GRIT HEX
2E 02356 2 BRUSH, 19” SUPER AGG HEX
3 51284 1 LOCK, PAD CENTER SNAP, TWO STEP
4 70682 6 | SCR, 1/4-20 X 5/8 PPHTC SS
5 70576 4 | SCR,#8 X1/2 PPHT/S SS
6 70682 3 | SCR, 1/4-20 X 5/8 PPHTC SS
7 73817 1 SPRING, EXT .31 D X2.0L X.03W SS
8 73861 1 CLUTCH, HEX DRIVE
9 81471 1 PLATE, BRUSH RELEASE
10 87013 3 | WASHER, 1/4 ID X 5/8 OD SS

50 FLEX AT 98456 04/06/00




SCRUB BRUSH/PAD DRIVER GROUP (STAR DRIVE)-38 IN

REF PARTNO. QTY DESCRIPTION SEEQOL,\;I\'O' NOTES:
1 02430 | 2 | PAD DRIVER 19’

2A | 02431 2 | BRUSH, 19° POLYPROPYLENE SD

28 | 02432 | 2 | BRUSH. 19° NYLON SD

2C | 02433 | 2 | BRUSH. 19° NYLON POLISH SD

2D | 02434 | 2 | BRUSH. 19° MILD GRIT SD

2E | 02435 | 2 | BRUSH. 19° SUPER AGG SD
3 | 51284 1| LOCK, PAD CENTER SNAP, TWO STEP
4 | 70695 | 3 | SCR, 12-24 X 1.0 PPHMS SS
5 | 70694 | 4 | SCR.8-32 X 3/4 PTHMS
6 | 70696 | 3 | SCR.10-32 X 3/4 PTHMS
7 | 73817 1 | SPRING, EXT 31D X 2.0 L X .03 W SS
8 | 730011 | 1 | SOCKET, DRIVE BRUSH
9 | 62852 1 | PLATE, BRUSH RELEASE

FLEX AT 98456 04/06/00 51




SCRUB BRUSH/PAD DRIVER GROUP (HEX DRIVE) - 40 IN

SERIAL NO.

REF PARTNO. QTY DESCRIPTION FROM NOTES:
1 02340 2 PAD DRIVER, 20" HEX
2A 02357 2 BRUSH, 20" POLYPROPYLENE HEX
2B 02358 2 | BRUSH, 20" NYLON HEX
2C 02359 2 BRUSH, 20” NYLON POLISH
2D 02360 2 | BRUSH, 20” MILD GRIT HEX
2E 02361 2 BRUSH, 20” SUPER AGG FLEX
3 51284 1 LOCK, PAD CENTER SNAP, TWO STEP
4 70682 6 | SCR, 1/4-20 X 5/8 PPHTC SS
5 70576 4 | SCR,#8 X1/2 PPHT/S SS
6 70682 3 | SCR, 1/4-20 X 5/8 PPHTC SS
7 73817 1 SPRING, EXT .31 D X2.0L X.03W SS
8 73861 1 CLUTCH, HEX DRIVE
9 81471 1 PLATE, BRUSH RELEASE
10 87013 3 | WASHER, 1/4 ID X 5/8 OD SS

52 FLEX AT 98456 04/06/00




SCRUB BRUSH/PAD DRIVER GROUP (STAR DRIVE) - 40 IN

2A
2B
2C
2D
2E
REF PARTNO. QTY DESCRIPTION SEEI'QAO",\LI\‘O' NOTES:
1 02436 | 2 | PAD DRIVER 20°
2A | 02437 | 2 | BRUSH, 20’ POLYPROPYLENE SD
2B | 02438 | 2 | BRUSH. 20° NYLON SD
2C | 02439 | 2 | BRUSH., 20° NYLON POLISH SD
2D | 02440 | 2 | BRUSH., 20° MILD GRIT SD
2E | 02441 2 | BRUSH., 20" SUPER AGG SD
3 | 51284 1 | LOCK, PAD CENTER SNAP, TWO STEP
4 | 70695 | 3 | SCR,12-24 X 1.0 PPHMS SS
5 | 70694 | 4 | SCR.8-32 X 3/4 PTHMS
6 | 70696 | 3 | SCR.10-32 X 3/4 PTHMS
7 | 73817 1 | SPRING, EXT 31D X 2.0 L X .03 W SS
8 | 730011 | 1 | SOCKET, DRIVE BRUSH
9 | 62852 1 | PLATE, BRUSH RELEASE
10A | 81558 | 2 | BRUSH, 37.19" CYL. POLY
10B | 830058 | 2 | BRUSH, 37.19" CYL. NYLON
10C | 81556 | 2 | BRUSH. 37.19" CYL. STANDARD GRIT
10D | 81557 | 2 | BRUSH. 37.19" CYL. SUPER AGG GRIT

FLEX AT 98456 04/06/00 53




SCRUB HEAD GROUP - 34 IN
GROUPE TETE DE BROSSES
GRUPPE SCHRUBBKOPF

CEPILLO NOTE: SEE MAINTENANCE SECTION
FOR BRUSH APPLICATION

54 FLEX AT 98456 04/06/00



SCRUB HEAD GROUP - 34 IN

SERIAL NO.

REF PART NO. QTY DESCRIPTION FROM NOTES:
1 81806 1 WELDMENT, SCRUB HEAD
2 53632 2 BRUSH MOTOR ASM.
3 82259 4 | GUARD, MOTOR
4 70506 2 | SCR, 1/4-20X 2
5 82312 1 VALVE AUTO SHUT-OFF
6 89059 1 WHEEL
7 81935 1 TUBING, 5/8" ID X 15.0 LG VINYL
8 70052 4 | SCR, 8-32 X 3/8 PPHMS SS
9 57026 4 | NUT, 8-32 NYLOCK
10 81905 1 SOLUTION, DELIVERY MANIFOLD
11 87213 2 | WASHER,.78IDX1.630DX.25T 1000042127
12 80805 4 FASTENER, TREE
13A 29119 2 | DRIVE, BRUSH HEX
13B 29220 2 DRIVE, BRUSH SD 1000042127
14 - - OPEN
15 81898 2 | COVER, BRUSH RELEASE
16 73834 1 SKIRT, SCRUB HEAD (80" LONG)
17 81302 1 WELDMENT, SKIRT RETAINER
18 27196 2 | CABETIE
19 57252 1 NUT,#10-24 ELASTIC STOP SS
20 70600 1 SCR, #10-24 X 2 HHMS SS
21 - - OPEN
22 48040 2 KEY, SQUARE 1/4 X 1
23 81899 2 | COVER, MOTOR MCHND.
24 81397 1 HOSE, 5/8 ID X 14" LONG
25 - - OPEN
26 70385 1 SCREW, 3/8-16 X 2 HEX HEAD
27 57111 1 NUT, 3/8-16 HEX
28 57119 1 NUT, 3/8-16 ELASTIC STOP
29 20042 CLAMP, 3/8 HOSE
30 87163 8 | WASHER, 3/8 SPLIT LOCK
31 70507 8 | SCREW, 3/8-16 X 3/4 HEX HEAD
32A 87142 2 | WASHER, 5/16 FLAT
32B 87212 2 | WASHER, .344IDX1.130DX.09T 1000042127
33 87083 2 | WASHER, 5/16 SPLIT LOCK
34A 70083 2 | SCREW, 5/16-18 X 1 HEX HEAD
34B 70673 2 | SCR, 5/16-18 X 1.25 HHCS SS 1000042127
35 70270 4 | SCREW, 1/4-20 X 3/4 HEX HEAD
36 87013 8 | WASHER, 1/4 FLAT
37 57047 6 | NUT, 1/4-20 ELASTIC STOP
38 27049 2 | CABLETIE, 3/16 X7
39 82042 1 CHANNEL, STRAP SUPPORT
40 87166 1 WASHER, 5/16 LOCK EXT. STAR

FLEX AT 98456 09/14/01

55




SCRUB HEAD GROUP (QFAT38 & QFCAT)
GROUPE TETE DE BROSSES
GRUPPE SCHRUBBKOPF

CEPILLO NOTE: SEE MAINTENANCE SECTION FOR
BRUSH APPLICATION

56 FLEX AT 98456 04/06/00



SCRUB HEAD GROUP - 34 IN

SERIAL NO.

REF PART NO. QTY DESCRIPTION FROM NOTES:
1A 82316 1 WELDMENT, SCRUB HEAD QFAT38

1B 82864 1 WELDMENT, SCRUB HEAD QFCATC

2 53637 2 BRUSH MOTOR ASM.

3 82259 4 | GUARD, MOTOR

4 70506 2 | SCR, 1/4-20X 2

5 82312 1 VALVE AUTO SHUT-OFF

6 89059 1 WHEEL

7 81935 1 TUBING, 5/8" ID X 15.0 LG VINYL

8 70052 4 | SCR, 8-32 X 3/8 PPHMS SS

9 57026 4 | NUT, 8-32 NYLOCK

10 81905 1 SOLUTION, DELIVERY MANIFOLD

11 82713 2 | WASHER,.78IDX1.630DX.25T 1000042127
12 80805 4 FASTENER, TREE

13A 29119 2 | DRIVE, BRUSH HEX

13B 29220 2 DRIVE, BRUSH SD 1000042127
14 - - OPEN

15 81898 2 | COVER, BRUSH RELEASE

16A 73834 1 SKIRT, SCRUB HEAD (80" LONG) QFAT38

16B 82900 1 SKIRT, SCRUB HEAD QFCATC

17A 82468 1 WELDMENT, SKIRT REATINER QFAT38

17B 82901 1 WELDMENT, SKIRT REATINER QFCATC

18 27196 2 | CABELTIE

19 57245 1 NUT, 1/4-20 NYLOCK SS

20 - - OPEN

21 - - OPEN

22 48040 2 KEY, SQUARE 1/4 X 1

23 81899 2 | COVER, MOTOR MCHND.

24 81397 1 HOSE, 5/8 ID X 14" LONG

25 - - OPEN

26 70385 1 SCR, 3/8-16 X 2 HEX HEAD

27 57111 1 NUT, 3/8-16 HEX

28 57119 1 NUT, 3/8-16 ELASTIC STOP

29 20042 CLAMP, 3/8 HOSE

30 87163 8 | WASHER, 3/8 SPLIT LOCK

31 70507 8 | SCREW, 3/8-16 X 3/4 HEX HEAD
32A 87142 2 | WASHER, 5/16 FLAT
32B 87212 2 | WASHER, .344IDX1.130DX.09T 1000042127
33 87083 2 | WASHER, 5/16 SPLIT LOCK
34A 70083 2 | SCR, 5/16-18 X 1 HEX HEAD
34B 70673 2 | SCR, 5/16-18 X 1.25 HHCS SS 1000042127
35 70270 4 | SCR, 1/4-20 X 3/4 HEX HEAD

36 87013 8 | WASHER, 1/4 FLAT

37 57047 6 | NUT, 1/4-20 ELASTIC STOP

38 27049 2 | CABLETIE, 3/16 X7

39 82042 1 CHANNEL, STRAP SUPPORT

40 87166 1 WASHER, 5/16 LOCK EXT. STAR

FLEX AT 98456 09/14/01

57




SCRUB HEAD LIFT GROUP
GROUPE TETE DE BROSSES PROPE
GRUPPE SCHRUBBKOPFHEBE
CEPILLO RECAMBIABLE

@, b

" GREASE

i

17
*SEE DETAIL -A- ON

PAGE 59 FOR ADDITIONAL
INFORMATION

58 FLEX AT 98456 04/06/00



SCRUB HEAD LIFT GROUP
GROUPE TETE DE BROSSES POPE
GRUPPE SCHRUBBKOPFHEBE
CEPILLO RECAMBIABLE

Ref PartNo. Qty Description Serial No. Notes:
From To

1 81746 1 WELDMENT, SWING ARM

2 82466 1 CHANNEL, TRAILING ARM

3 81814 1 WELDMENT, SPRING RETAINER

4 81311 4 SPRING

5 80683 2 WASHER, NEOPRENE

6 87143 2 WASHER, 3/8 FLAT

7 81752 1 FRONTPIVOT

8 81765 1 WELDMENT, ACTUATOR PIVOT

9 81757 1 WELDMENT, QUICK CONNECT PIN

10 82191 1 PIN, COTTER HAIR ,178 DIA X 1”

11 81764 1 MOUNT, SPRING

12 82205 1 ROD, TRAILING ASM.

13 80465 1 ROD, SHIFT

14 81392 3 BALL JOINT, 1/2”

15 57221 3 NUT, 1/2-20 HEX

16 57201 3 NUT, 1/2-20 HEX ELASTIC STOP

17 830036 1 ACTUATOR, 36V

18 80654 2 BUMPER

19 57119 6 NUT, 3/8-16 ELASTIC STOP

20 57031 6 NUT, 5/16-18 HEX

21 57111 2 NUT, 3/8-16 HEX

22 81763 1 CHANNEL, PIVOT

23 81742 1 PLATE, SWING MOUNT

24 81394 4 BEARING

25 81325 4 BEARING, NYLON

26 70574 2 SCREW, 3/8-16 X 7-1/2 HEX HD

27 81978 1 SPRING, EXTENSION

28 67132 2 RING, 1/2 EXT SNAP

29 81396 4 WASHER, FIBERGLIDE

30 81394 4 BEARING, FIBERGLIDE

31 80102 4 SLEEVE

32 87119 10 WASHER, 1/2 FLAT

33 70266 4 SCR, 3/8-16 X 1. HEX HEAD

34 82056 1 PIN, PIVOT 1/2 X 8-5/8”

35 82057 1 PIN, PIVOT 1/2 X 7-5/8”

36 82058 1 PIN, CLEVIS 3/8 X 3-1/2”

37 82060 1 PIN, CLEVIS 3/8 X 5-1/4”

38 82061 1 PIN, CLEVIS 3/8 X 4-5/8”

39 81406 2 PIN, CLEVIS 3/8 X 2.0”

40 80606 5 RING, 3/8 RUE

41 80607 2 RING, 172 RUE

42 66217 1 PIN, CLEVIS 3/8 X 3/4

43 81387 1 BUMPER, SHIFT STOP

44 70601 1 SCREW, 5/16-18 X 2-3/4 HEX HEAD

45 82192 1 BALLJOINT ASM. 1/2-20LH

46 70377 4 SCREW, 3/8-16 X 1.25HHCS

47 87163 4 WASHER, 3/8 LOCK

48 57222 1 NUT, 1/2-20LH JAM

49 29176 1 DIODE, ASSEMBLY FASCO ACTUATOR

50 72122 1 SWITCH, L2020 TRAVEL LIMIT

DETAIL -A-

Items 49 & 50 are avail-
able in Kit#47174

FLEX AT 98456 04/06/00

49 Actuator

Retract
Cam

59



CYLINDRICAL SCRUB HEAD ASSEMBLY

2 Connectto left
brush motor

60 FLEX AT 98456 04/06/00



SCRUB HEAD GROUP - 34 IN

REF PARTNO. QTY DESCRIPTION SEEQOL“L\'O' NOTES:

1 53638 | 2 | MOTOR ASM.. 36V

2 82227 | 2 | PLATE, MOTOR MOUNT

3 | 830669 | 2 | PULLEY, MOTOR DRIVE CYL. BRUSH

4 | 830670 | 2 | BELT, CYL. BRUSH DRIVE

5 | 82228 | 2 | ANGLE, MOTOR MOUNT

6 | 82254 | 2 | GUARD, BELT

7 | 81488 | 2 | LATCH

8A | 82211 1 | SCRUB HEAD, CYL. FLEX QFATBC
8B | 82374 1 | WELDMENT, SCRUB HEAD CYL QFCATC

9 | 81547 | 2 | HUB,IDLER

10 | 82045 | 6 | BEARING

11 | 82034 | 2 | SHAFT, IDLER

12 | 82229 | 2 | DOOR. CU\YLINDRICAL

13 | 81555 | 4 | SIDE SQUEEGEE

14 | 82234 | 4 | BAR, SKIRT RETAINER

15 | 82236 | 2 | SEAL

16 | 82225 | 2 | PLATE, SEAL REATINER

17 | 82226 | 2 | SEAL, DRIVER

18 | 81548 | 2 | HUB, DRIVE CYL.

19 | 82035 | 2 | SHAFT, DRIVE CYL.

20 | 880212 | 1 | JUMPER, MOTOR POLARITY

21 | 70305 | 4 | SCREW, 5/16-18 X 3/4 HHC

22 | 87025 | 16 | WASHER, 1/4 LOCK EXT STAR
23 | 70020 | 16 | SCREW, 1/4-20 X 1/2 HHCS SS
24 | 70074 | 4 | SET SCREW, 10-32 X 1/4 KCP
25 | 57245 | 4 | NUT, 1/4-20 HEX NYLOCK SS
26 | 87013 | 8 | WASHER, 1/4 SS

27 | 70015 | 4 | SCREW, 1/4-20 X 3/4 HHCS SS
28 | 70051 4 | SCREW. 8-32 X 1/2 PPHMS SS
29 | 70302 | 2 | SCREW.5/16-18 X 1 HHMS

30 | 57031 2 | NUT, 5/16-HEX

31 | 57113 | 4 | NUT. 5/16-18 NYLOCK

32 | 57026 | 4 | NUT,8-32 NYLOCK

33 | 73166 | 4 | RING, RET

34 | 70176 | 8 | SCREW,5/16-18 X 1/2 SHCS

35 | 82043 | 2 | RING, RETAINING

36 | 82070 | 2 | PIN. ROLL 3/32 X 5/8 SS

37 | 70514 | 8 | SCREW

38 | 70572 | 2 | SCREW. 3/8-16 X 3/4 SOC FHCS
39 | 70085 | 2 | SCREW. 1/4-20 X 1/2 PPHMS

40 | 48050 | 2 | KEY, 1/4-20 X 1/2 PPHMS

41 | 27196 | 2 | CABLETIE

42 | 82569 1| BRUSH SET, (SERVICE PART)
43 | 82552 1 | DECAL, SCRUB PLUS

FLEX AT 98456 09/14/01

61




SCRUB HEAD GROUP
GROUPETETE DE BROSSES
GRUPPE SCHRUBBKOPF

CEPILLO

CYLINDRICAL SCRUBHEAD
HOPPER ASSEMBLY

14
So B

62 FLEX AT 98456 04/06/00



CYLINDRICAL SCRUB HEAD VALVE/HOPPER ASSEMBLY

SERIAL NO.

REF PART NO. QTY DESCRIPTION FROM NOTES:
1 82312 1 VALVE, 36V SOL.
2 82255 1 ANGLE, VALVE MOUNT
3 82310 1 HOSE, 5/8 X 17 VINYL
4 82311 1 HOSE, 5/8 X 19.5 VINYL
5 20042 3 | CLAMP
6 - - OPEN
7 - - OPEN
8 - - OPEN
9 70305 2 | SCR, 5/16-18 3/4 HHCS
10 57113 2 NUT, 5/16-18 NYLOCK
11 70270 2 | SCR, 1/4-20 X 3/4 HHCS
12 57047 2 | NUT, 1/4-20 NYLOCK
13A 82248 1 TRAY, HOPPER QFATBC
13B 82377 1 WELDMENT, TRAY QFCATC
14 82253 1 PLATE, END
15 81491 1 STUD, 5/16-18 SS
16 48012 1 KNOB, 5/16-18
17 82530 1 HANDLE 6000528
18 87007 3 | WASHER, #8 EXT STAR
19 70612 3 | SCR, 8-32 X 3/8 HHCS SS

FLEX AT 98456 08/29/00 63




CYLINDRICAL SCRUB HEAD
FRONT BUMPER GROUP

19

64 FLEX AT 98456 04/06/00



CYLINDRICAL SCRUB HEAD
LIFT ASSEMBLY

o Serial No.
Ref PartNo. Qty Description Notes:
From To

1 82237 1 UPPERSLIDE

2 82293 1 ANGLE, STOPRT

3 82294 1 ANGLE,STOPLT

4 81765 1 PIVOT, ACTUATOR

5 82243 1 ROLLER, TOP

6 81311 4  SPRING, COMP

7 830036 1 ACTUATOR, ASSY

8 82235 1 CHANNEL, ADJUSTMENT

9 81764 1 MOUNT, SPRING

10 81763 1 CHANNEL, PIVOT

11 81814 1 RETAINER, SPRING

12 82350 2 SPRING, EXT

13 81396 4 WASHER, FIBERGLIDE

14 81377 4  BERING, FIBRE

15 82240 2 PIVOT,REAR UPPER SLIDE

16 82241 2 ARM,LIFT

17 80101 2 SPACER
18A 82211 REF  SCRUBHEAD CYL QFATBC
18B 82374 ! WELDMENT, SCRUBHEAD CYL QFCATB

19 82242 2 ROLLER, SIDE
20A 82446 1 SOLUTIONDEL MANIFOLD QFATBC
20B 82380 1 SOLUTION DELIVERY MANIFOLD QFCATC
21 20003 2 CLAMP, 1/2 CONDUIT

22 80606 5 RUERING 3/8”

23 82061 1 PIN,CLEVIS

24 70302 4  SCR,5/16-18 X 1HHCS

25 87142 4  WASHER, 5/16 FLAT

26 27049 1 CABLETIE

27 57119 8 NUT, 3/8-16 NYLOCK

28 70385 2 SCR,3/8-16 X 2HHCS

29 70377 2 SCR,3/8-16 X 11/4HHCS

30 87143 6 WASHER, 3/8 FLAT

31 81406 2 PIN,CLEVIS3/8X2

32 70574 2 SCR,3/8-16 X7 1/2

33 80683 2 WASHER, 3/8 NEOPRENE

34 70570 1 SCR,3/8-16 X 2 BHCS

35 57111 4  NUT, 3/8-16 HEX

36 82322 1 PIN,CLEVIS 1/2X 4.8

37 82060 1 PIN, CLEVIS 3/8 X 5.25

38 82058 1 PIN,CLEVIS3/8X 3.5

39 70011 2 SCR, 1/4-20X 5/8 HHCS SS

40 70340 2 SCR, 1/2-13X 1 1/4AHHCS

41 87013 2 WASHER, 1/4 FLAT SS

42 57118 2 NUT, 1/2-13 NYLOCK

43 87119 10 WASHER, 1/2 FLAT

44 57245 2 NUT, 1/4-20NYLOCK SS

45 70368 2 SCR,3/8-16 X 13/4 HHCS

46 80818 2 PIN,CLEVIS1/2X 3 3/4

47 80607 3 RUERING, 1/2

48 57113 4 NUT, 5/16-18 NYLOCK

FLEX AT 98456 04/06/00 65



SQUEEGEE GROUP
GROUPE SUCEUR

GRUPPE SAUGLEISTEN
BOQUILLA DE ASPIRACION

N
10 < 11
FOR QFCAT MODEL
SEE PAGE 68
*
ITEM 2 1S COMPLETE
WITHBEARING (ITEM15) IN-
S / STALLED.

66 FLEX AT 98456 04/06/00



SQUEEGEE GROUP
GROUPE SUCEUR

GRUPPE SAUGLEISTEN
BOQUILLA DE ASPIRACION

Serial No.

Ref PartNo. Qty Description Notes:
From To

1 81565 1 SQUEEGEE TOOL, MACHINED

2 82547 1 SQUEEGEE PITCH MOUNT ASSEMBLY
3A 81823 1  ASM, REAR SQ.BLADE LINATEX

3B 81892 REF  ASM., REAR SQ. BLADE GUM RUBBER
3C 82025 REF  ASM., REAR SQ. BLADE COMBO

4 81824 1 BLADE, FRONT SQUEEGEE

5 81825 1 STRAP,FRONT BLADE RETAINER

6 81901 1 STRAP,BLADE RETAINER-LONG

7 81482 1 STRAP,BLADE RETAINER-SHORT

8 81489 1 STRIKER

9 81866 1  CUFF, HOSE

10 81931 1  HOSE, SQUEEGEE

11 81431 1 CLAMP, HOSE 2-3/4

12 81811 1  WELDMENT, ROLLER MOUNT-RIGHT

13 81812 1  WELDMENT,ROLLER MOUNT-LEFT

14 89059 2 WHEEL, BUMPER

15 09085 2 BEARING, FIBER .500 ID X .750

16 81488 1 LATCH

17 81490 1  BALL JOINT, 3/8” QUICK RELEASE

18 81467 1 ROD

19 80697 1  BALLJOINT 3/8”

20 57217 2 NUT, 3/8-24 JAM

21 57216 2 NUT, 3/8-24 ELASTIC STOP

22 67380 4 RIVET, POP 5/32” X 1/8” GRIP ALUM.
23 87083 4 WASHER, 5/16 SPLIT LOCK

24 81491 8 STUD, 5/16-18 X 1-1/2” SS

25 87142 12 WASHER, 5/16 FLAT

26 57113 8 NUT, 5/16-18 ELASTIC STOP

27 57111 2 NUT, 3/8-16

28 70368 2 BOLT, 3/8-16 X 1-3/4” HEXHD

29 87143 4 WASHER, 3/8 FLAT

30 57022 2 NUT, 3/8-16 ELASTIC STOP THIN

31 70266 4 BOLT, 3/8-16 X 1 HEX HD

32 70305 4 BOLT, 5/16-18 X 3/4

33 89174 REF SQUEEGEEWEIGHT (OPTION)

FLEX AT 98456 04/06/00

67



SQUEEGEE GROUP (QFCAT Model)
GROUPE SUCEUR

GRUPPE SAUGLEISTEN
BOQUILLA DE ASPIRACION

10 - 11

11

68 FLEX AT 98456 04/06/00



SQUEEGEE GROUP (QFCAT Model)
GROUPE SUCEUR

GRUPPE SAUGLEISTEN
BOQUILLA DE ASPIRACION

Serial No.
Ref PartNo. Qty Description Notes:
From To
1 80277 1 SQUEEGEE, SCRUBBER
2 82547 1  SQUEEGEEPITCH MOUNT ASSEMBLY
3 80937 1 ASM., REAR SQ.BLADE
4 80935 1 BLADE, FRONT SQUEEGEE
5 81483 1 STRAP,FRONT BLADE RETAINER
6 81481 1 STRAP,BLADE RETAINER-LONG
7 81482 1 STRAP,BLADE RETAINER-SHORT
8 81489 1 STRIKER
9 81866 1 CUFF, HOSE
10 81931 1  HOSE, SQUEEGEE
11 81431 3 CLAMP, HOSE 2-3/4
12 81484 1  WELDMENT, ROLLER MOUNT-RIGHT
13 81485 1  WELDMENT, ROLLER MOUNT-LEFT
14 89059 2  WHEEL, BUMPER
15 82472 1 REDUCER, 2.50 X2.00
16 81488 1 LATCH
17 81490 1 BALL JOINT,3/8” QUICK RELEASE
18 81467 1 ROD
19 80697 1 BALL JOINT 3/8”
20 57217 2 NUT, 3/8-24 JAM
21 57216 2 NUT, 3/8-24 ELASTIC STOP
22 67380 4  RIVET,POP5/32” X 1/8” GRIP ALUM.
23 87083 4  WASHER, 5/16 SPLIT LOCK
24 81491 8 STUD, 5/16-18 X 1-1/2” SS
25 87142 12 WASHER, 5/16 FLAT
26 57113 8 NUT, 5/16-18 ELASTIC STOP
27 57111 2 NUT,3/8-16
28 70368 2 BOLT,3/8-16 X 1-3/4” HEX HD
29 87143 4  WASHER, 3/8 FLAT
30 57022 2  NUT, 3/8-16 ELASTIC STOP THIN
31 70266 4  BOLT,3/8-16 X 1HEX HD
32 70305 4  BOLT,5/16-18 X 3/4
33 82478 1 TUBE, SQUEEGEE VAC

FLEX AT 98456 04/06/00

69



SQUEEGEELIFT GROUP
GROUPE LEVAGE DU SECEUR
GRUPPE SAUGLEISTENHEBER

MECANISMO DE ALZADO DE LA BOQUILLA DE ASPIRACION

14

6
*SEE DETAIL -A- ON

PAGE 59 FOR ADDITIONAL
INFORMATION

|
|

* ITEMS | & 2ARE COMPLETE
WITHBEARINGS (ITEM 30)
INSTALLED.

(&

70 FLEX AT 98456 04/06/00



SQUEEGEE LIFT GROUP
GROUPELEVAGE DU SECEUR
GRUPPE SAUGLEISTENHEBER

MECANISMO DE ALZADO DE LA BOQUILLA DE ASPIRACION

o Serial No.
Ref Part No. Qty Description Notes:
From To
1 830218 1 SQU. ARM ASM., FLEX
2 830219 1 SQU.LIFT ARM ASM,, FLEX
3 81716 1 WELDMENT, SQUEEGEE LIFT
4 82199 1 SPRING
5 81028 1 BLOCK, SLIDE
6 830035 1 ACTUATOR, 36 V DOUBLE SPEED
7 82191 1 PIN, HAIR SPRING
8 OPEN
9 81053 1 CASTER
10 81059 2 BUMPER
11 57138 4 NUT, 5/16-18 JAM
12 81327 1 KNOB
13 81406 1 PIN, 3/8 CLEVIS
14 66233 1 PIN, 3/8 CLEVIS
15 80606 2 RING, 3/8 RUE
16 81280 1 ROD, NYLON
17 70266 1 SCREW, 3/8-16 X HEX HD
18 70505 4 SCREW, 1/4-20X 1HEX HD
19 57047 4 NUT,1/4-20 ELASTIC STOP
20 87013 4 WASHER,1/4 FLAT
21 87162 2 WASHER /SPLIT LOCK
22 87119 1 WASHER, 1/2 FLAT
23 82462 1 PLATE, SQU RETAINER 6000568
24 82463 1 PLATE, RETAINER DOUBLER 5000663
25 82443 1 BLOCK, SQU RETAINER 5000568
26 70371 2 SCREW, 1/4-20 X 2-1/2 SHCS
27 70509 1 SCREW, 3/8-16 X 4.0
28 57119 2 NUT, 3/8-16 ELASTIC STOP
29 81396 4 WASHER, FIBERGLIDE
30 09085 4 BEARING, FIBERGLIDE
31 81828 2 SPACER
32 81377 2 BEARING, FIBERGLIDE
33 80101 2 SLEEVE
34 87143 2 WASHER, 3/8 FLAT
35 87163 2 WASHER, 3/8 SPLITLOCK
36 70377 2 SCREW, 3/8-16 X 1-1/4 HEX HD
37 70494 1 SCREW, 3/8-16 X 4-1/2 HHCS
38 27196 1 CABLE TIE

FLEX AT 98456 04/06/00

71



VACUUM GROUP
GROUPE ASPIRATION
GRUPPE SAUGSYSTEM
ASPIRADOR

12 FLEX AT 98456 04/06/00



VACUUM GROUP
GROUPE ASPIRATION

GRUPPE SAUGSYSTEM
ASPIRADOR
o Serial No.
Ref PartNo. Qty Description Notes:
From To
1 53633 2 MOTOR, VACUUM
2 81995 1 COVER, VAC MOTOR RT
3 80413 1 WELDMENT, VAC MOUNT RH
4 80414 1 WELDMENTVACMOTOR
5 81431 4 CLAMP, HOSE
6 81864 2 HOSE, VACUUM MOTOR
7 27049 2 CABLETIE
8 57021 10 WELLNUT
9 57006 6 NUT, 1/4-20 HEX
10 81285 6 ROD, VAC MOUNT
11 57047 6 NUT, 1/4-20 ELASTIC STOP
12 35011 2 SEAL
13 27196 2 CABLETIE
14 81996 1 COVER, VAC MOTOR LEFT
15 70340 4 SCREW, 1/2-13 X 1-1/4HEX HD
16 57118 4 NUT, 1/2-13 ELASTIC STOP
17 81173 1 EDGING, 2.5L
FLEX AT 98456 04/06/00 73



SOLUTION TANK GROUP

GROUPE RESERVOIR SOLUTION PROPRE
GRUPPE LAUGENTAN

DEPOSITO DE SOLUCION

I1AB

154B ——

74 FLEX AT 98456 04/06/00



SOLUTION TANK GROUP

GROUPE RESERVOIR SOLUTION PROPRE

GRUPPE LAUGENTAN
DEPOSITO DE SOLUCION
o Serial No.
Ref PartNo. Qty Description Notes:
From To
1A 81533 1 TANK, SOLUTION QFATB
1B 82384 1 TANK, SOLUTION QFCAT
2A 81867 1 COVER, SOLUTION TANK QFATB
2B 82891 1 COVER, SOLUTION TANK QFCAT
3A 81980 1 GASKET, SOLUTION TANK QFATB
3B 82890 1 GASKET, QFCAT
4 82016 1 FITTING, 1/2NPT TO 5/8 BARB 6000513
5 82017 2 FILTER, SCREENPLASTIC
6 27417 1 LANYARD
7 70305 2 SCREW, 5/16-18 X 3/4 HHCS
8 87063 2 WASHER, 5/16 LOCK
9 87102 4 WASHER, 5/16 FLAT FENDER
10 20042 3 CLAMP, 3/8 HOSE 6000513
11 39495 1 HOSE, 5/8” VINYL X 3”
12 82267 1 PLUG, 5/8” DRAIN HOSE
13 82266 1 FTG, COUPLING 1/2”
14 27670 1 CORD
15A 39493 1 HOSE, 5/8” VINYL X 24” QFATB
15B 82691 1 HOSE, 5/8” VINYL X 32.5” QFCAT
16 81913 2 HOSEBARB, 3/4 MPT X 5/8 HOSE
17 81923 1 TEE, 3/4 FPT
18 27746 1 CABLETIE, 11.5"BLACK
19 80962 1 FTG, 3/4 NPT X 1/2 BARB 6000513
FLEX AT 98456 04/06/00 75



RECOVERY TANK GROUP
GROUPE RESERVOIR SOLUTION USEE
GRUPPE SCHMUTZWASSERTANK
DEPOSITO DE RECUPERACION

| /Z
FLOATASSY '

1.19

31 - -3
/ ‘\ O 25 \g g

/

26
404 41 42 197
40B

Note: Useitem 46 for QFCAT.

~
32
Use item 47for QFATB. [j
AN [;

&

76 FLEX AT 98456 04/06/00

\




RECOVERY TANK GROUP

GROUPE RESERVOIR SOLUTION USEE
GRUPPE SCHMUTZWASSERTANK
DEPOSITO DE RECUPERACION

o Serial No.
Ref PartNo. Qty Description Notes:
From To
1A 81545 1 TANK, RECOVERY FLEX QFATB
1B 82383 1 TANK, RECOVERY FLEX QFCAT
2 81546 1 COVER, RECOVERY TANK FLEX
3 81793 1 GASKET, REC COVER
4 81782 1 WELDMENT, VAC SEAL
5 81785 1 BAR, VAC SEAL MOUNT
6 81786 1 SEAL, VAC SEAL BASE
7 81801 1 BAR, COVER RETAINER
8 81794 3 GASKET, RECOVERY COVER RING
9 81795 1 WELDMENT, VAC TUBE
10 81798 1 WELDMENT, SEPARATOR
11 34242 1 FILLER PLATE, CLEAN OUT CAP
12 35194 1 GASKET
13 27595 1 RING, DRAIN CAP
14 39472 1 HOSE, DRAIN
15 66227 1 PLUG, DRAIN HOSE
16 20046 1 CLAMP, HOSE
17 81885 1 MOUNT, RETAINER DRAIN HOSE
18 80674 [ KNOB
19 81990 1 ROD
20 57249 2 NUT,1/2-13 JAM SS
21 57250 1 NUT,1/2-13 THIN ELASTIC LOCK SS
22 81865 1 HOSE, VAC
23 81431 2 CLAMP, HOSE
24 70019 3 SCREW, 1/4-20X 1-1/4 HHCS
25 70011 1 SCREW, 1/4-20X 5/8 HEX HEAD
26 87013 6 WASHER, 1/4 FLAT SS
27 70305 2 SCREW, 5/16-18 X 3/4 HEX HEAD
28 57245 1 NUT, 1/4-20HEX HEAD SS
29 81985 1 ANGLE, SEAL MOUNT
30 1 OPEN
31 34319 1 FLOAT
32 82054 2 SPRING
33 40019 I HOSE, BARB
34 20002 1 CLAMP
35 27670 1 CORD, ASSY
36 34140 1 FILTER, VAC INTAKE
37 87015 2 1/2 FLAT WASHER SS
38 87140 1 WASHER,1/2, SPRING
39 66073 2 COTTERPIN, 1/16X 3/4
40A 82055 1 CHANNEL, FLOAT MOUNT(QFATB)
40B 82907 1 CHANNEL, FLOAT MOUNT (QFCAT)
41 27049 1 WIRE TIE
42 80690 1 GROMMET
43 87142 4 WASHER, 5/16 FLAT
44 80408 4 SPACER Qty 8 for QFCAT
45 57021 2 NUT, 1/4-20 WELL
46 70325 2 SCR, 5/16-18 X 1.25HHCS QFCAT
a7 70302 2 SCR, 5/16-18 X 1.0 HHCS QFATB

FLEX AT 98456 04/06/00 77



REAR FRAME GROUP
GROUPE CHASSIS ARRIERES
GRUPPE HINTERRAHMEN

CHASIS

78 FLEX AT 98456 04/06/00



REAR FRAME GROUP

GROUPE CHASSIS ARRIERES
GRUPPE HINTERRAHMEN
Ref PartNo. Qty Description Serial No. Notes: CHASIS
From To
1A 81802 1 WELDMENT, REAR FRAME QFATB
1B 82405 1 WELDMENT, REAR FRAME QFCAT
2 81685 1 WELDMENT, PIVOT PLATE
3 81854 2 SPACER
4 81927 1 NUT, SLOTTED
5 66243 1 COTTERPIN
6 81635 1 WASHER, THRUST
7 81926 2 WASHER, FIBERGLIDE
8 70511 2 SCREW, 1/2-13X 1-1/2 HEX HEAD
9 70347 2 SCREW, 1/2-13X 3.0 HEX HEAD
10 57118 4 NUT, 1/2-13ELASTIC STOP
11 41259 2 HINGE
12 81889 1 BAR, MOTOR LOCATOR
13 70271 4 SCREW, 1/4-20 X 1/2 HEX HEAD
14 87142 4 WASHER, 5/16 FLAT
15 57047 9 NUT, 1/4-20ELASTIC STOP
16 81714 1 CHANNEL, CABLE COVER
17 81914 2 RETAINER, CABLE
18 80682 1 CONNECTOR
19 81933 1 EDGING, X 4-1/2”
20A 81724 1 WELDMENT, REAR GUARD QFATB
20B 82408 1 WELDMENT, REAR GUARD QFCAT
21 89059 2 WHEEL, WELDMENT
22 70385 2 SCR, 3/8-16 X 2 HEX HEAD
23 57111 2 NUT, 3/8-16 HEX
24 81928 2 O-RING
25 81934 1 EDGING, X 6-1/8
26 81947 2 PLATE, SPACER
27 81948 2 SHIM, TANK
28 82015 REF  TUBING, 1/2”ID X 2.75 LG VINYL
29 70270 7 SCREW, 1/4-20X 3/4 HEX HEAD
30 70514 1 SCREW, 5/16-18 X 1.00STHMS
31 70505 4 SCREW, 1/4-20X 1 HEX HEAD
32 70377 8 SCREW, 3/8-16 X 1-1/4 HEX HEAD
33 57113 4 NUT,5/16-18 ELASTIC STOP
34 57119 11 NUT, 3/8 ELASTIC STOP
35 82026 1 PLATE, GUARD HARNESS
36 82028 1 TRAY, BATTERY
37 57189 4 NUT, 1/4-20FLANGE
38 57031 3 NUT, 5/16-18 HEX
39 70320 1 SCREW,5/16-18 X 2 HEX
40 81473 I VALVE, DISK DRAIN
41 80805 1 FASTENER, TREE
42 82038 1 WELDMENT, TANK SUPPORT
43 80102 1 SPACER
44 82062 i BUMPER, RUBBER
45 57105 4 NUT, 1/4-20 W/STAR WASHER
46 87143 8 WASHER, 3/8 FLAT
47 82036 2 PLATE, SHIM
48 57153 1 NUT, 1/2-13THIN NYLOCK
49 80886 1 CLAMP, 3/8 CUSHION
50 70603 1 SCREW, 1/2-13X 1 BUTTON HD CAP
51 70602 1 SCREW, 3/8-16 X 1 BUTTON HD CAP
52 87119 2 WASHER, 172 FLAT
53 70297 2 SCREW, 1/4-20 X 1-1/2 HHMS
54 87013 13 WASHER, 1/4 FLAT
55 87083 2 WASHER, 5/16 LOCK
56 67351 4 RIVET, 1/8
57A 50874 I PLATE, DATA LABEL QFATB
57B 50924 1 PLATE, DATA LABEL QFATBC
57C 50965 1 PLATE, DATA LABEL QFCAT
5/ 50966 1 PLATE, DATA LABEL QFCATC
57E 50949 1 PLATE, DATA LABEL QFAT38
58 80802 1 RETAINER, TWIST
FLEX AT 98456 04/06/00 79



ELECTRICAL COMPONENT GROUP

GROUPE COMPOSANTS ELECTRIQUES
GRUPPE ELEKTRISHE KOMPONENTEN
CONTROL ELECTRICO

18

80 FLEX AT 98456 04/05/00



ELECTRICAL COMPONENT GROUP

GROUPE COMPOSANTS ELECTRIQUES
GRUPPE ELEKTRISHE KOMPONENTEN

CONTROL ELECTRICO

Serial No.

Ref PartNo. Qty Description Notes:
From To

1A 81645 1 PLATE, ELECTRONICSQFATB

1B 82471 1 PLATE, ELECTRONICSQFCAT

2 70011 4 SCR, 1/4-20X 5/8 HHCS AFCAT ONLY

3 41259 REF HINGE,REAR CLIP

4 80685 1 SPEED, CONTROLLER

5 80692 3 MOUNT, CONTACTOR

6 80686 3 CONTACTOR

7 80687 2 FUSE, 125A 5000513

8 - OPEN

9A 80690 6 GROMMET, QFATB ONLY

9B 82995 6 GROMMET, QFCAT ONLY
1A 81427 1 GROMMET, QFATB ONLY
10B 82994 1 GROMMET, QFCAT ONLY

11 80691 1 CONTACTOR, FWD/REV

12 35147 1 GASKET

13 81577 1 COVER, ELECTRIC

14 80834 1 TERMINALSTRIP

15 70271 10 BOLT, 1/4-10X 1/2HEX HD ATY 6 FOR QFCAT
16 70270 5 BOLT, 1/4-20X 3/4 HEXHD

17 57189 7 NUT, 1/4-20 X FLANGE

18 87013 7 WASHER, 1/4 FLAT

19 OPEN

20 70440 8 SCREW, 10-24 X 5/8 PPHS

21 87095 2 WASHER, #10 FLAT

22 57219 8 NUT, #10-24 ELASTIC STOP

23 70016 2 SCREW, #6-32 X 3/4 PTHS

24 57049 2 NUT, #6-32 ELASTIC STOP

25 87142 1 WASHER, 5/16 FLAT

26 87083 9 WASHER, 5/16 SPLIT LOCK

27 57031 4 NUT, 5/16-18 HEX

28 57224  REF NUT, 8MM X 1.25 JAM

29 OPEN

30 70305 4 BOLT, 5/16-18 X 3/4 HEX

31 OPEN

32 70325 5 SCREW,5/16-18 X 1-1/4HEX

33 80408 8 SPACER
34A 73707 1 SHUNT, QFATB, QFATBC, TRKS, TRKSC
34B 81930 1 SHUNT, QFAT38, QFCAT ONLY

35 73659 2 STAND OFF, INSULATED

36 87162 4  WASHER, 1/4 SPLIT LOCK

37 87102 16 WASHER, 5/16 FENDER

FLEX AT 98456 04/06/00

81



CIRCUIT BREAKER GROUP
GROUPE DISJONCTEUR
GRUPPE SICHERUNGEN
INTERRUPTOR DE CIRCUITO

82

NOTE: CABLE TIE SEAT — O
SWITCH WIRES TOHARNESS

WIRES.27049-CABLE TIE.

FLEX AT 98456 04/06/00



CIRCUIT BREAKER GROUP
GROUPE DISJONCTEUR
GRUPPE SICHERUNGEN

INTERRUPTORDE CIRCUITO

Serial No.

Ref PartNo. Qty Description Notes:
From To

1 82027 1 COVER, CIRCUITBREAKER

2 81401 2 CIRCUITBREAKER, 40 A

3 81400 2 CIRCUIT BREAKER, 35 A

4 80847 1 CIRCUITBREAKER, 15A

5 80848 1 CIRCUITBREAKER, 10A

6 14831 2 CIRCUITBREAKER, 5 A

7 34160 1 FUSEHOLDER

8 81404 1 FUSE, 8 A

9 70271 2 SCREW, 1/4-20X 1/2HEX HEAD

10 87162 2 WASHER, 1/4SPLITLOCK

11 87090 2 WASHER, 1/4 FLAT

12 80845 2 SEAL, PUSH BUTTON

13 81448 4 SEAL,PUSH BUTTON-OPEN

14 81447 4 WASHER, SPECIAL

15 14942 2 SEAL, PUSH BUTTON

FLEX AT 98456 04/06/00

83



PEDAL GROUP
GROUPE PEDALE
GRUPPE PEDAL
PEDAL

21

13—@

84 FLEX AT 98456 04/06/00



PEDAL GROUP

GROUPE PEDALE
GRUPPE PEDAL
PEDAL
o Serial No.
Ref PartNo. Qty Description Notes:
From To
1 80259 1 PEDAL, FWD/REV’
2 82190 1 WELDMENT, PEDAL PLATE
3 80775 1 TUBING, ISOLATOR
4 830116 1 SPRING, FLAT
5 81611 1 ROD, THROTTLE
6 81612 1 WELDMENT, THROTTLE ARM
7 80695 1 THROTTLE
8 82189 1 WELDMENT, PEDAL MOUNT
9 80826 2 RING, RETAINING
10 09082 2 BUSHING
11 80696 2 BALLJOINT
12 70494 1 SCREW, 3/8-16 X 4-1/2 HEX HEAD
13 57119 3 NUT, 3/8-16 ELASTIC STOP
14 70270 2 SCREW, 1/4-20X 3/4 HEX HEAD
15 57047 3 NUT, 1/4-20ELASTIC STOP
16 57225 2 NUT, 1/4-28HEX HEAD
17 70513 2 SCREW, 5MM X .8 X 6MM HEX HEAD
18 87165 2 WASHER, #10 LOCK
19 70266 2 SCREW, 3/8-16 X 1HEX HEAD
20 81879 1 PAD, PEDAL MOUNT
21 57125 2 NUT, 1/4-28ELASTIC STOP
22 830117 1 BRKT, SPRINGALIGNMENT
23 87013 1 WASHER, 1/4” FLAT
24 70505 1 SCR, 1/4-20X 1HHCS
FLEX AT 98456 04/06/00 85




86

SAFETY SWITCH GROUP

GROUPE INTERRUPTEUR DE SECURITE
GRUPPE SICHERHEITSSCHALTER
INTERRUPTOR DE SEGURIDAD

FLEX AT 98456 04/06/00



SAFETY SWITCH GROUP

GROUPE INTERRUPTEUR DE SECURITE
GRUPPE SICHERHEITSSCHALTER
INTERRUPTOR DE SEGURIDAD

Serial No.
Ref PartNo. Qty Description Notes:
From To
1 80684 1 KNOB, STOP RED 3/8-16F-INSERT
2 80683 1 WASHER,NEOPRENE 3/8ID X 1X .1
3 81643 1 ROD, SAFETYSWITCH
4 80682 2 CONNECTOR, BATTERY GRAY 175 AMP
5 80774 1 WIRE, 8.91” RED 4GA 76125 (2X)
6 OPEN
7 80360 2 TUBE, SAFETY SWITCH SPACER
8 OPEN
9 OPEN
10 57047 5 NUT, 1/4-20NYLOCK PLTD
11 87013 4 WASHER, 1/4FLAT
12 70105 2 SCREW, 1/4-1-3/4 HHCS
13 70297 1 SCREW, 1/4-20X 1.5HH FULL THDPLTD
14 70506 1 SCREW, 1/4-20X 2 HHCS

FLEX AT 98456 04/06/00 87



FLOOR GROUP

GROUPE SOL

GRUPPE LAUGENFLUSS
PLATAFORMA DEL SUELO

88 FLEX AT 98456 04/06/00



FLOOR GROUP

GROUPE SOL
GRUPPE LAUGENFLUSS
PLATAFORMA DEL SUELO
o Serial No.
Ref PartNo. Qty Description Notes:
From To
1A 81780 1 PLATE, FLOOR QFATB, QFAT38
1B 82388 1 PLATE, FLOOR QFCAT
2 81826 1 PLATE, FOOT REST
3A 81827 1 PAD, FLOOR QFATB, QFAT38
3B 82394 1 PAD, FLOOR QFCAT
4 81870 1 PAD, FOOT REST
5 70266 2 SCREW, 3/8-16 X 1HEX HEAD
6 87143 6 WASHER, 3/8 FLAT
7 57119 6 NUT, 3/8 ELASTIC STOP
8 70270 3 SCREW, 1/4-20X 3/4 HEX HEAD
9 57047 3 NUT, 1/4-20ELASTIC STOP
10 70550 4 SCREW, 3/8-16 X 2-1/2
11 87003 4 WASHER, 3/8 FLAT
12 81974 1 WELDMENT, GUARD
13 70377 4 SCREW, 3/8-16 X 1-1/AHHCS
FLEX AT 98456 04/06/00 89



GROUPE CONSOLE
TOUCH PAD GROUP

GRUPPE BEDIENPULT
PANEL DE MANDOS

90 FLEX AT 98456 04/06/00



CONSOLE GROUP

GROUPE CONSOLE
GRUPPE BEDIENPULT

PANEL DE MANDOS

Serial No.
Ref PartNo. Qty Description Notes:
From To
1A 81734 1 HOUSING, TOUCHPAD QFATB, QFAT38
1B 82533 1 WELDMENT, TOUCH PAD QFCAT
2 81740 1 COVER, TOUCHPAD
3 82488 1 KEY, IGNITION SWITCH
4 78417 1 TOUCHPADASSY. 000017666
5 81820 1 PANEL, SWITCH MCHND.
6 87018 6 WASHER, FLAT #10 X 9/16 OD
7 02125 1 SWITCH,ROTARY KEY
8 72088 1 SWITCH,CONTACTBLOCK CLIP
9 72089 1 SWITCH,CONTACT MODULE N.O.
10 81270 1 CLAMP, 3/4 CUSHION
11 81874 1 BUZZER, CONTINUQUS
12 81371 1 SWITCH, MOMENTARY
13 70497 6 SCREW, #10-24 X 1/2 SHCS
14 87095 2 WASHER, #10 FLAT
15 87165 2 WASHER, #10 SPLIT LOCK
16 70086 4 SCREW, #10-24 X 1/2PPHMS SS
17 70266 3 SCREW, 3/8-16 X 1HEX HEAD
18 57032 3 NUT, 3/8-16 FLANGE
19 27746 4 TIE WIRE, BLACK
20 57219 4 NUT, #10-24 ELASTIC
21 OPEN
22 82029 1 SLEEVE, LOOM .75 ID
23 81349 1 OVERLAY, HORN

FLEX AT 98456 04/06/00

91



BUMPER GROUP
GROUPE CAPOT
GRUPPE BUMPER

PARA CHOQUES

92 FLEX AT 98456 04/06/00



BUMPER GROUP

GROUPE CAPOT
GRUPPE BUMPER
PARA CHOQUES
Serial No.
Ref PartNo. Qty Description Notes:
From To
1A 81638 1 BUMPER, FLEXTRACKER QFATB,QFAT38
1B 82475 1 BUMPER, FLEX/TRACKER QFCAT
2 81641 1 HANDLE, BUMPER
3 81642 1 PLATE, HANDEL
4 81639 1 MOUNT, BUMPER LEFT
5 81640 1 MOUNT, BUMPER RIGHT
6 51215 1 LATCH, MALE
7 70249 1 SCREW, 1/4-20X 1-1/AHEX HD
8 70270 2 SCREW, 1/4-20 X 3/4
9 57047 11  NUT, 1/4-20ELASTIC STOP
10 70597 8 SCREW, 1/4-20 X 5/8 PPHMS
11 87013 8 WASHER, 1/4 FLAT
FLEX AT 98456 04/06/00 93



CYLINDRICAL SCRUB HEAD
FRONT BUMPER GROUP

FLEX AT 98456 04/06/00

94



CYLINDRICAL SCRUB HEAD FRONT BUMPER

Serial No.
Ref PartNo. Qty Description Notes:
From To
1A 82326 1 BUMPER, CYLINDRICAL QFATBC
1B 82904 1 BUMPER, CYLINDRICAL QFCATC
2 81641 1 HANDLE, BUMPER
3 81642 1 PLATE, HANDLE
4 81639 1 MOUNT, BUMPER RIGHT
5 81640 1 MOUNT, BUMPER LEFT
6 51215 1 LATCH, MALE
7 70249 1 SCREW, 1/4-20X 1-1/4HHCS
8 70270 2 SCREW, 1/4-20X 3/4 HHCS
9 57047 11 NUT, 1/4-20NYLOCK
10 70597 8 SCREW, 1/4-20X 3/4 PPHMS
11 87013 8 WASHER, 1/4 ID SS

FLEX AT 98456 04/06/00

95



GROUPE CONNECTIONSELECTRIQUES
GRUPPE VERDRAHTUNG

WIRING GROUP
CABLEADO

FLEX AT 98456 04/06/00

.\A.v r—1 n 1
> s
CDNTROLLER Y

8o87e -1 FWD/REV

SAFETY
js2

$ -

a1 B- Btaz - 1

81920 1
82977 (QFCAT, QFCATC) :
v
81922 s
80872
-/
LT. OQUTSIDE TERM,
4 n
(o] LH MAIN
ﬁr 82976 (QFCAT, QFCATC) _
v v
81374 JUMPER W, 86186 JUMPER W.
.I/\"\\/\\\/\/\/\J s
81373 JUMPER W,

ELECTRONICS MDUNTING PLATE

Py

PR U, s W S
Lo 1\ LN

Al 82977 (QFCAT, A2 St pio9
81918 QFCATC) 81919 e1918

81920

(QFCAT, QFCATC) 82976
81921

82976 (QFCAT, QFCATC)

96



WIRING GROUP
GROUPE CONNECTIONSELECTRIQUES

GRUPPE VERDRAHTUNG
CABLEADO
L Serial No.
Ref PartNo. Qty Description Notes:
From To
1A 830030 1 HARNESS, FRONT MAIN
1B 830029 1 HARNESS, QFCAT FRONT MAIN QFCAT & QFCATC ONLY
2 82022 1 HARNESS, TOUCH PAD
3 81852 1 HARNESS, THROTTLEFRONT
4 82021 1 HARNESS, THROTTLEREAR
5 27196 6 CABLETIE 3/8
6 830016 1 HARNESS, MAIN REAR
7 80872 2 CABLE,4GABLACK X 14.5”
8 88562 1 WIRE, JUMPER HORN TO SWITCH
9A 81920 1 CABLE, 4GABLACK X 28.0”
9B 82977 1 CABLE, 4GA BLACK X 29.0” 'QFCAT & QFCATC ONLY
10A 81921 1 CABLE, 4GABLACK X 106.0”
10B 82976 1 CABLE, 4GABLACK X 106.0” 'QFCAT & QFCATC ONLY
11 81922 1 CABLE, 4GA BLACK X 93.0”
12 88186 1 WIRE, 14GA X 16.0”
13 81374 1 WIRE, 14GA X 11.5”
14 81373 1 WIRE, ASSEMBLY
15A 82033 1 ASM, CABLE DRIVE
15B 82975 1 ASM, CABLE DRIVE QFCAT & QFCATC ONLY
16 80889 5 INSULATOR, TERMINAL
17 27049 16 CABLE, TIEWIRE 3/16 X 6-1/2”
18 880129 1 WIRE, JUMPER CB TO SEAT SWITCH
19 830027 1 HARNESS, VAC/ VALVE REAR
20 830028 1 HARNESS, VAC/VALVE FRONT

VIEW:TOP VIEW LOOKINGDOWNONREARFRAME.

AR— 82977181920
st At
sg_\\ / 82976/ 81921
\ £
HIWl
o -] A1l
| o s
o w o
e N | O

FLEX AT 98456 04/06/00 97



WIRING GROUP

GROUPE CONNECTIONSELECTRIQUES

GRUPPE VERDRAHTUNG

CABLEADO

_—

-

VIEW: LOOKIN: P DOWN ON FRONT OF MACHINE

3

l

I
3

vl

Il

]

ST

P1711398319508308

SRAY FLOAT Sw
BLK. CURTIS CONT PLUG ¢ D COIL— T T—ownsm— - — ARy — - ——— —
[y CURTIS CONT PLUG 4 o —| = —— WHT./ORGra~ - —— BREAKER 4 ~ow - ——— e
GRAY FLOAT SWITGH — — 1 - YEL BREAXER 9 & LEFT BRUSH MOTOR
BN, ;anT = GRAY SREAKER RIGHT BRUSH MOTOR
TAN SUNT M - —— WHT./GRAY— - — BREAKER 8 — -~ e J—
—o - —— — WHT /TAN— - —— BRUSH & VAC COIL I 0°T. RECYQLE —  — T S| T - ~— WHTL/TAN— - — BAFWE — - ——— —
oRG. BRUSH CONT COIL——
RED VAC CONT COIL ——~—
org W/T LIGHT RELAY— 1
— - < T WHT./BLK— - —— BAUSH ACTUATOR —- =~ ——— - —— -

1 L7 ‘B SoueEges
WT, OPT. RECYQLE —— —

T BK. (TP GROUND)
BLK. IGROUND}
RED MAIN & FWD/REY O

.T’ .
LK. (GROND)

X.
—— WHT . /HK— - — BRUEH ACTUATER-n — I —_— —_— s —— = o ——— e —— -
——————— ome. e /T LIGHT RELAY ——
e - —— WHT./YEL.— - — SOUEEGEE ACTUATOR — = = =~——— — —e— — e b — _ . . 1.
RED MAN & FWD/REV caiF oL
PuR BRUBH CONTACTOR -—
PR BRUSH CONTACTOR -~
G 504 FUSE
TAN SANT
TAN SHNT
BRN. VAG
BRN. VAE CONTACTOR ~me—
RED RIGHT VAC MOTOR -—
nu LEFT v
oRg TAILLIGHT
f—— - — WMT./BRN.—- - —— GROUNO AT CURTIS :ONT. B-——  —

RED CURTIS CONTROLLER PL 6
Ex URTIS CONTROLLER PLUG

————— T, CURTIS CONTROLLER PLUd

~———— ORa. CURTIS CONTROLLER PLUE

8 1+— - I&E.\Px.lyl..ﬂ!_aoez_dﬂrmnuril.J

|
|

~ |

o
. —

AVANT |

TX AT 98456 04/06/00

S
3
FLE

To—
—_—

98

s



_

vicw . LOURNNG DUWIN UN KEAK UF MACHINE

\ FLOAT SWiTCH

‘ h
SOUEEGEE
ACTUATOR /\/\/\/\/\/\

!
l [PM] _ '

g | O

CABLEADO
\
/

WIRING GROUP
TONS ELECTRIQUES
PPE VERDRAHTUNG

T
|
|
|
|
|
|
|
|
|
|
|

_ -
\\Aw\\t:
_ R _ FRuvi

1 BLK CURTIS CONT PLUG & FWD COIL

TP_GROUND o_
TERMINAL BLOCK
|

ARRIERES ' X
REAR

_
_
_
_
| L
_
_
|
_

ORG BRUSH CONT COIL
_ + RED VAC GONT COIL

PUR CURTIS CONT PLUG & REV COK.
GRAY FLOAT SWITCH
_ BRN. SHUNT
)y TAN SHNT
A= T T T e, |._||| - V‘r = — WHT_/TAN— - — BRUSH A VAC COIL & OPT. REGYCLE

oRA. H/T LIGHT RELAY
- — \ —— - — WHT./BLK— - — BARUSH ACTUATOR
L

LT. BLu. SQUEEGEE ACTUATOR

+ WHT OPT. RECYCLE
i BK. ITP GROUND!
7 Bk [GROUND)
RED MAIN & FWD/REY CONT CO!

GROUPE €0 C
G

5

|

|

|

|

|

|

I

e

|

i,

|

® z l

-

\

BLK. IGROUNDI

TRACTION

MDTOR

831
&
A
_@_
,__ Z
t
|
|
|
[ES!
IR
i
11
{3z
3|2
ik
Il
i
EX AT 98456 04/06/00

"
1.
R L
1 Ms ¢ TAN
L } / TAN
_ r I_ I T t 1y BRN VAC CONTACTOR
- Ban. VAC CONTAGTOR
VAC. ,— 1 Y RED RIGHT VAC MOTOR
3BV — II& _ CONTACTOR t T Bl LEFT VAC MGTOR
! _ — } ORG. TALLIGHTS
| o — Lo i /
r _ 7 _ —1 | — — WHT./BRN— - — GROUND AT CURTIS CONT. B-
' - - RED RIS, CONTROLLER AL
_ _ _ SRUSH 1 BiK. CURTIS CONTRAULER PG [T,
_ CONT. G| | i wHT CURTIS CONTROLLER PLLG
ORG. CURTIS CONTROLLER PLUG
MAIN e o - A - - ~— WHT /BLK— - — CURTIS CONTROLLER PLUG
/ * CONT. cait _ ™ L= '
| | _
v TAILLIGHTS _ _ _ 1
M _ _ MAIN M1 * 4 '
e MARTIS CONTROLLER CONTACTOR 4 , ~
| . = | | -
_ Fuse M4 !
FUSE W -~
i1
- _ _ o '
8oA BRUSH
m CONTACTOR i 4
_ '
I
Lo




	98456-pg31.pdf
	No Propel

	98456-pg32.pdf
	No power to machine




